
SVARTPILEN 401 CKD 2019 <2019><AR><F2342S2>
FRAME

49484

Pos Part Number Description Additional Text Quantity

1 2850300100030 Frame, black 1.00

2 2850300200030 Subframe, black 1.00

3 0035080206S SHCS M8x20 TX45 4.00

4 90103041033 footrest front right cpl. 1.00

5 90103040033 footrest front left cpl. 1.00

6 2800303900030S Footrest carrier FR/RI 1.00

7 2800303800030S Footrest holder FR/LE 1.00

8 2800304900030S footrest holder, rear, right 1.00

9 2800304800030S Footrest holder re/le 1.00

10 90103051033 footrest rear right cpl. 1.00

11 90103050033 footrest rear left cpl. 1.00

12 90103038001 footrest support holder, front 2.00



13 90104070000 chainguide 1.00

14 90104066010 spacer chainguide 2.00

16 0025060126 HH collar screw M6x12 TX30 1.00

17 90103040001 PLAIN WASHER 6,4X12X1 2.00

18 J029060103S CAP SCREW M6X10 SS 2.00

19 60003044100 footrest bolt, rear 4.00

20 61003042000 SPRING FOOTREST FRONT 05 2.00

21 0799060003 retaining washer DIN 6799 - 6 4.00

22 90103053000 footrest lock plate 2 2.00

23 90103052000 footrest lock plate 1 2.00

24 0025080506 HH collar screw M8x50 TX40 4.00

25 28503001083 fuel tank holder, plate, right 1.00

26 28503001053 fuel tank holder, plate, left, 1.00

28 28503007000 Hex fing screw M10X280 SW13 1.00

29 54603013000 engine brac.scr. M10x105 WS13 2.00

30 77203014000 engine brac.scr. M10x115 1.00

31 2850301400001S engine brace, right 1.00

32 2850301300001S engine brace, left 1.00

33 0025080206S HH collar screw M8x20 TX40 SL 4.00

34 60036078200 hex collar nut M10 WS13 3.00

35 0025101366 HH collar screw M10x136 TX 1.00

36 0025050106 HH collar screw M5x10 TX30 4.00

37 28535002000 Radiator retaining bracket, ri 1.00

38 28535001000 Radiator retaining bracket, le 1.00

39 28503093000 Frame cover, front electrics 1.00

40 69008021160 special screw M5x12 2.00

41 77307040041 Isolation pad 4.00

42 28507049000 fuel tank holder plate screw 2.00

43 0025080126 HH collar screw M8x12 TX40 2.00

44 0025060106 HH collar screw M6x10 TX30 4.00

45 58413049000 washer 10.2x20x2.5 mm 1.00

46 2850300108430 Tank holder cast part 1.00

48 0025080256 HH collar screw M8x25 2.00

49 2850508800030S Exhaust bracket 1.00

50 90111045050 CABLE BRACKET 1.00

51 28507052000 Cover, seat lock 1.00

52 0025060166 HH collar screw M6x16 TX30 1.00

53 54603048700 Range change metal nut M6 2.00

54 28542032000 ABS modulator cover 1.00

55 93007047033 Seat support complete 2.00

56 0025080356 HH collar screw M8x35 TX40 2.00

57 90108023100 Clip 1.00


